S A A T AR DR 2R

&
A
!
)
" -----------------------

...........................
........................................................

SECTION F

SUSPENSION
SYSTEM




9/1—-d e aw e s 1578
ON OMRYVIR AT ag v CION N IV DOEKEN
-1 T
NOLVTIVISN W0V 3907 T07 ¥ Erem B RNVTRISI()
o S iR
NOLLVYOJN0D ¥ZLSVRONIAS
/ W \@
3avEd v _
A\ [ [T °
l | A\ — _ A ] ]

[
L~

INIHOWH 0 INGYS




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

SECTION

MODEL SL180-13 SWINGLOADER

ASSEMBLY

NUMBER DESCRIPTION

1802008 AXLE LOCK CYLINDER INSTALLATION
ITEM PART QTY
NO. NUMBER DESCRIPTION USED
002 1802009 AXLE LOCK CYLINDER 2
003 1801588 COTTER PIN 7/16" DIA. X 3" LONG 2
004 1802010 1.50" DIA. PIN X 9 1/16" LONG 2
005 1802011 2.00" DIA. PIN X 6 1/4" LONG 2
006 1800583 COTTER PIN 1/2 X 5" LONG 2
007 1802012 2.00" I.D. STEEL BUSHING 2
008 1800663 STRAIGHT 1/8" MALE-PIPE GREASE FITTING 4

SUSPENSION SYSTEM

SWINGMASTER CORPORATION

11415 MELROSE AVENUE TEL: (847)451-1224

FRANKLIN PARK, ILLINOIS 60131



p— =t
m P Q 0-41-¢ Wvo TV
CHAYIA YIVIS 10K 00
301 LM 0N OV T A3 v SHOM N RV SHOSIOMO

190 GOOM | KOS LON SXNVITWL W04 40

YIANTAD ONUJY ToNS

——— STONY
AIGNTIAD X007 TV H\M qz.ﬂﬁ: “«“h
15100 SONTY 2avd DIV ~/+ oAk
TVOAY TSO¥TN Givik ~/+ SO
NOLLVYOdY0D HALSVRONIAS Senay A3IANITAD ONILIV JTONIS ¥0J 3NIT 3ANSS3Ad NIVH

INIVE JHINd CQHL 21-91/71 ) L¥0d SSOE ONI¥-0 3vs 2i-

ISd 000S 3¥NSSINd ONILVAILD A TAHISSV ( v o

ONIHSAE ‘T'1 ST

kl = I el mndhndimediundid ndhaedhedidiuiidind - b | = i o Wl
< = “ oy
1y X9H I [
e 0049 ————G1 v - - i~ —
I W 1 | /
N 1 N
L/' ||||||||||||||| e —— —— — | — 3 =
WIT0S'E
- @W m..\v Mv mu.U\ 108 "vidose R G O Mw v SITOH @ WIQ 002
‘dN ON3 3SVO HLIA ¥3ANITAD o
WO¥J dIv TV 3374 0L 378V 38 LSNH CINDALS OO'ED)
'¥30337€ AV ¥3ANITAD SV 3SN ¥0d 3IINILXT Ge'9e

CGHL 02-91/2) 1dDd SSOE ONI¥-O0 VS - U3SS39dHOI seee

-9
-

:
hd

b ———
e —
-1
-




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 1
MODEL SL180-13 SWINGLOADER SUSPENSION SYSTEM
ASSEMBLY
NUMBER DESCRIPTION

1802009 AXLE LOCK CYLINDER

ITEM PART QTY
NO. NUMBER DESCRIPTION USED
2 1806847 CASE WELDMENT 1
3 1806848 ROD WELDMENT 1
4 1806849 HEAD GLAND 1
5 1806850 PISTON 1
6 1806448 WIPER 1
7 1806444 ROD SEAL 1
8 1806851 "O" RING 1
9 1806852 BACK-UP RING 1
10 1806853 WEAR RING 2
11 1806854 "T" RING 1
12 1806855 WEAR RING 1
13 1806856 SET SCREW 1
14 1802745 BUSHING 2

SWINGMASTER CORPORATION
11415 MELROSE AVENUE TEL: (847)451-1224

FRANKLIN PARK, ILLINOIS 60131



AXLE OSCILLATION
DUT SWIT

LOCATE & WELD
AT ASSEMBLY o

TURNTABLE BASE

LOCATE & WELD
AT ASSEMBLY@

TYP.
(2> PLACES)

/8 |/

3/8 GAP

@ INSTALLATION

o0 Ji
A@®  Lesonr or cas st

CENTERLINE OF CAB \l
|

#10-32 TAP THRU
(2> PLACES

/—wafs DRILL

it 1 l
1) BOTTOM DF FRONT
4.48
3.90
125 CAB SKIRT
5.75
TOLERANCES SWINGMASTER CORPORATION
UNLESS OTHERWSE SPECIFIED
FRACTIONS +/- 11415 MELROSE AVENUE

3 PLACE DECIMALS +/-
2 PLACE DECIMALS +/-
1 PLACE DECIMALS +/-
ANGLES

SEE SWINGMASTER SPECIFICATION
G-1 FOR TOLERANCES NOT SPECIRIED

DIMENSIONS ARE N INCHES
DO NOT SCALE DRAWING
SCALE: 172

FRANKLIN PARK, ILLINOIS 80131

BOOM LOCATION SENSOR INSTALLATION

FOR MODEL 181TCHD.

DRAWN BY: )x.
DATE: B8-14-08

DRAWING NO.

H1-416




SWINGMASTER CORPORATION

PARTS BOOK

MACHINE

SECTION

MODEL SL180-13 SWINGLOADER

ITEM
NO.
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
19

NUMBER

1806844

PART

NUMBER
1802085
1806845
1805792
1800568
1800514
1804222
1800566
1800427
1800431
1800435
1801457
1801096
1801086
1800381
1800433
1800567
1800510
1806846

BOOM LOCATION SENSOR INSTALLATION

DESCRIPTION
PROXIMITY SENSOR
SENSOR PLATE
MOUNTING PLATE
3/8" LOCK WASHER
HEX NUT 3/8-16
R.H.M.S. #10-32 X 1 3/4" LONG
#10 LOCK WASHER
90 DEG. ELBOW - 1/2" PIPE
RUBBER INSERT, 3-HOLES W/WASHER
CAP NUT-COMPRESSION 990-16 NS THD.
RING TERMINAL #14 GAGE #8 STUD
14 GAGE SELF INSULATED FEMALE DISCONNECT
BULK 14 GA.WIRE/ (FT)
RELAY SWITCH - SPST 12V
H.H.C.S. 1/4-20 X 5/8" LONG
1/4" LOCK WASHER
HEX NUT 1/4-20
SENSOR MTG. WLDM'T

SWINGMASTER CORPORATION

11415 MELROSE AVENUE
FRANKLIN PARK,

ILLINOIS 60131

SUSPENSION SYSTEM

OCRRIFRFPOFPWKHRPEPREFNNBBNRER

TEL: (847)451-1224



TO HYDRAULIC RETURN
LINE MANIFOLD

———

) \—/

OSCILLATION LOCKOUT CYLINDERS

N\

TOLERANCES

(D nsTalraTION

UNLESS OTHERWISE SPECIFIED
FRACTIONS +/—

3 PLACE DECIMALS +/-

2 PUACE DECIMALS +/~

1 PLACE DECIMALS +/—
ANGLES

SEE SWINGMASTER SPECIFICATION
G-1 FOR TOLERANCES NOT SPECIFIED

DIMENSIONS ARE IN INCHES
DO NOT SCALE DRAWING
SCALE

SWINGMASTER CORPORATION

11415 MELROSE AVENUE

FRANKUN PARK, ILLINOIS 60131

OSCILLATION LOCKOUT VALVE LINES &

FITTINGS INSTALLATION

DRAWN BY: jk.
DATE: 7-24-98

DRAWING NO.

C—144




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 1

MODEL SL180-13 SWINGLOADER SUSPENSION SYSTEM

ASSEMBLY

NUMBER DESCRIPTION

1802421 OSCIL. LOCKOUT VALVE LINES & FITTINGS
ITEM PART QTY.
NO NUMBER DESCRIPTION USED
002 1800770 STRAIGHT MALE 3/4 O-RING TO 3/4 TUBE 4.00
003 1802424 HOSE ASSEMBLY FC254-12 2.00
004 1800762 STRAIGHT MALE 3/8 O-RING TO 3/8 TUBE 1.00
005 1801660 HOSE ASSEMBLY 1503-6 1.00
006 1801665 STRAIGHT MALE 3/4 O-RING TO 3/8 TUBE 1.00
007 1800875 PRESSURE SENSING COUPLING - 3/8 O-RING 1.00
008 1800876 DUST CAP 1.00
009 1802423 OSCILLATION LOCKOUT MANIFOLD BLOCK 1.00
010 1802422 H.H.C.S. 1/4-20 X 2 1/2" LONG 2.00
011 1800548 1/4" FLAT WASHER 2.00
012 1800567 1/4" LOCK WASHER 2.00
013 1800510 HEX NUT 1/4-20 2.00

SWINGMASTER CORPORATION

11415 MELROSE AVENUE

FRANKLIN PARK,

ILLINOIS 60131

TEL: (847)451-1224



_‘ @ _\ - _I_ 88-12-6 :31v0

‘ON ONWYHQ ‘NE A NAVHO

19¢ 1300n

JATVA LNOXD0T NOLLYTNISO

1€109 . SIONY "M¥Vd NNYNVAJ
3NN3AY 3SOYIN Sivil

NOILVHOddO0D HHLSVAONIMS

13WIS
ONWMVYY(Q 37vOS LON O0
S3IHONI NI 3¥v SNOISN3NIQ

0314103dS LON S3INVHI0L ¥OJ =D
NOWLVILAND3JS YALSYNONMS 33S

STIONY
=/+ SN0 3vd |
=/+ STVMD30 30vid 2
=/+ STYND30 30Vl €

~/+ SNOUOVH
0314123dS ISWYU3HLO SSIINN

SIINVHTIOL

ISd 000S 3JNSS3dd @31V

J31VLS 3SIMA3HLO SS3ITINN
SSO9 9NI¥-0 "IV'S CQHL 21-91/1-D 21- S1d0d 1wV

ANVL

“1AD

A

A -

@D




SWINGMASTER CORPORATION PARTS BOOK

MACHINE SECTION 1
MODEL SL180-13 SWINGLOADER SUSPENSION SYSTEM
ASSEMBLY
NUMBER DESCRIPTION
1802423 OSCILIATION LOCKOUT MANIFOLD BLOCK
ITEM PART QTY.
NO. NUMBER DESCRIPTION USED

1 8703232 MANIFOLD BLOCK 1
2 8703233 SOLENOID VALVE 1
3 8703234 CHECK VALVE 1

SWINGMASTER CORPORATION
11415 MELROSE AVENUE TEL: (847)451-1224
FRANKLIN PARK, ILLINOIS 60131



